
MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

1 
      

 
  



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

2 
      

Video to show how to apply “press method” to make ball joints 
rotate smoothly, please scan the QR code. (YouTube video) 

 
 
  

Step 01 (open Bag 01 to 05) 

KM 2 x 4 

KM 2 x 4 

KM 2 x 8 (from Bag 05) 

KM 2 x 8  

2 x 4 x 0.5 shim  

(From Bag 11) 

For ride height adjustment  

Motor mount plate 

Rear axle mount 

Motor mount  

 

Step 02 (open Bag 06) 

KM 2 x 6 

Short Link 3.5mm Copper hollow ball 

Pop in the hollow ball to the  

“Bigger opening side” of 

the short link 

. 

T-shape mount 

KM 1.6 x 4 
KM 1.6 x 4 

 

 

Video link: 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

3 
      

3.5 metal ball 

M2 thread 

Note: 

Top Hole = Low Roll Center; more rear grip and rear rotation is slower, easy to drive 

Middle Hole = Middle Roll Center; medium rear grip, faster rear rotation, more aggressive steering 

Bottom Hole = High Roll Center; fastest rear rotation, less rear grip, very aggressive steering. 

** we recommend starting with the Top Hole and feel the car handling first. 

 
  

 

KM 1.6 x 4 

KM 1.6 x 4 

KM 2 x 6 

Chassis plate 

Central mount 

Step 03 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

4 
      

Flange 

steel ball 
  

 

Step 04 

KM 2 x 4 

KM 2 x 4 

Ball Stud 
 

 

Pop in the ball at the “smaller opening” side of 

the side link. Otherwise, the movement of the 

link will be not smooth. 

 

Note: 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

5 
      

  
Step 05 

KM 2 x 4 

Alu. collar 

Carbon battery holder 

M2 “handy screw” 

Rubber shim 

Kingpin screw 

KM 2 x 4 

Step 06 (Open Bag 07) 

PM 2 x 5 

Brass shim 0.7mm 

Side spring holder 

0.8 x 2.0 O-ring 

Side spring  

Carbon horizontal plate 

 

3.5 Metal ball 

M2 thread 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

6 
      

  

KM 2 x 4 

KM 2 x 4 

Step 07 

Using the 1.5mm hex tool to adjust the side spring holder, 

to make the spring just touch the motor pod plate.  

And adjust the balance of the side spring, check the level 

of the motor pod plate. 

1.5mm hex tool 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

7 
      

  
Step 08 

KM 1.6 x 4 KM 1.6 x 6 

M1.6 collar 

M1.6 Brass ball 

 

Carbon damper 

mount 

Step 09 

3.5 Ball cap 

(M1.4) 

Damper piston 

Damper Tube 

1 mm gap approx. 

Note: 

Move the damper piston in and out 10 times to remove 

the plastic flash or debris of the tube.  After doing this 

the system will be smooth. 

 

Step 10 

Apply #25000 grease to the side 

dampers. 

Fixing the side dampers 

to the car. 
 

KM 1.6 x 4 

Screw in this little screw gently, don't put too 

much force or it may be broken. Add a drop 

of oil to the screw if it is too tight to screw in. 

 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

8 
      

 
 
 
 

 
 
 

 
  

Spring Tension Collar 
Shock Body 

3.5mm Ball Cap (M1.4) 

Central Shock Shaft 

Apply #25000 damper grease to 

the shaft. 

Spring Holder 

M2 x 2 set screw 

Main Spring 

Small Spring 

Step 11 (Open Bag 08) 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

9 
      

  
Step 12 KM 2 x 12 

3.5 Hollow ball 

Conical collar 

Steel M2 collar 

KM 2 x 4 

Mid damper mount 

Step 13 (Open Bag 09) 

Trim the Ball Cap 

Cut - 2 pcs 

 

Step 14 

KM 2 x 4 

Use a M2 screw to make a thread to the 

trimmed ball cap.  It will be easier for the 

next step of fixing a kingpin. 
 

Trimmed ball cap 
3.0 M2 ball 

cap 

Make 2 pcs 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

10 
      

  

To 

Step 15 

M2 Kingpin 

Trimmed ball cap 

Use 0.9mm hex tool to fix 

the kingpin 

Make 2 pcs 

Step 16 

3.0 ball head 

 

Front bulkhead 

Step 17 

KM 2 x 6 

KM 2 x 6 

KM 1.6 x 6 
KM 1.6 x 6 

 
Bulkhead shim is used to adjust the 

front ride height (0.25mm per pcs) 

make the front ride height around 

2.0mm 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

11 
      

  
Step 18 

Fix the front shocks  

Step 19 

Front spring 

Spring holder 

3.5 x 6 x 0.3 shim 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

12 
      

  
Step 20 (Open Bag 10) 

3.5 ball cap 

M2 x 6 set screw 

M2 x 0.1 shim  

Insert the white plastic pivot ball 

perpendicularly and then turn 90 

degrees inside the groove. 
 

Use the 0.9 hex 

tool to fix it 
 

Build 2 sets 

Caster shim: 

Put in the front, the caster angle is zero degree. 

Put in the back, it will be 2 degrees. 

More caster, more steering. 

 M2.5 set screw 

1.5 x 15 pin 

 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

13 
      

  
Step 21 (Open Bag 11) 3.0 ball Long neck 

3.5 ball stud 

  

0.5mm shim 

0.5mm shim 

Kingpin 

Wheel axle 

Right Knuckle 

Left Knuckle 

CM 2 x 8 

Step 22  

1. insert the white pivot ball to the bulkhead. 

2. fix the kingpin into the pivot ball. 

3. pop in the 3.5 ball head to the ball cap. 

 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

14 
      

  
Step 23 

0.5mm shim 

CM 2 x 8 

Steering angle limiter: 

More shim, more steering angle. 

We recommend starting with 1 x 0.5mm shim.  

If you are an experienced racer, then you can ignore this step. 

 

Note: 
It may require shortening the plastic servo 
horn in order to fit the Aluminium Horn. 

 

Please use the plastic servo 
horn that come with your servo. 

 

Cup Head 1.4 x 4  

Step 24 (Open Bag 12) 

Aluminium horn 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

15 
      

  

Step 25  KM 2 x 4 

KM 2 x 4 

KM 2 x 4 

PM 2 x 5 

PM 2 x 5 

KM 2 x 4 

Servo mount x 3 

Servo (not included) 

recommend using AGF A06 

CLS 

 

3.0 ball stud 

 

Step 26 

KM 2 x 4 

Fixing the servo system to the 

chassis plate 
 

PM 1.6 x 4 

Carbon servo plate 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

16 
      

  
Step 27 

Reverse Thread Normal Thread 

9.5 mm 

Fix the steering linkage to the 
system 

 

Turnbuckle and 3.0 Ball cap: 

 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

17 
      

  

Step 29 (open Bag 13 and 14) 

Insert the steel pin 

Screw in the O-ring guide 

Ball differential shaft 

Step 28 
3 x 6 x 2.5 Bearing 

3 x 6 x 2.5 Bearing 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

18 
      

 
  Step 30 

Pressure plate 

Step 31 

Put some Ball diff grease here as a sticky agent to hold 

the pressure plate in place 
 

Makre sure the “D”notch is 

aligned with the aluminium hub 

 

Polish the plate using #2000 or #3000 

sand paper for best result 
 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

19 
      

Step 32 

Step 33 

Pop in the little balls   

3 x 6 x 2 Bearing 

Note: 

Make sure to use the 2mm 

thick bearing here.  NOT the 

2.5mm thick one 

 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

20 
      

  
Step 34 

Step 35 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

21 
      

  
Step 36 

M1.4 x 3 Button head screws 

Step 37 

M1.4 x 3 Button head screws 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

22 
      

Step 38 

Step 39 

Insert the ball diff to the axle mount, and add a 3 

x 5 x 0.2 shim here 
 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

23 
      

M2.5 set screw 

Wheel hub 

Fix the pinion using the 

M2 set screw 

** motor is not included    

  
Step 40 

Step 41 

 



MRV-KIT-B   MRV 1:28 V-Link RWD Chassis Kit 

Version 1.2 (05-11-2025) 

24 
      

Cup head M2 x 6 to secure 

the motor 

 

Step 42 

Chassis assembly finished 


